
 

 
 

PREPARATORY SURVEY ON  
THE PROJECT FOR  

EXPANSION OF WATER SUPPLY SYSTEM 
IN SVAY RIENG 

 
FINAL REPORT 

 
 
 
 
 
 
 
 
 
 

FEBRUARY 2022 
 

JAPAN INTERNATIONAL COOPERATION AGENCY (JICA) 
 

CTI ENGINEERING INTERNATIONAL CO., LTD. 
WATER AND SEWER BUREAU, CITY OF KITAKYUSHU 

TEC INTERNATIONAL CO., LTD. 
 

 
 
 

MINISTRY OF INDUSTRY, SCIENCE, 
TECHNOLOGY & INNOVATION (MISTI)  
KINGDOM OF CAMBODIA 

GE 

JR 

22-030 
 



 

 
 

  



 

 
 

PREPARATORY SURVEY ON  
THE PROJECT FOR  

EXPANSION OF WATER SUPPLY SYSTEM 
IN SVAY RIENG 

 
FINAL REPORT 

 
 
 
 
 
 
 
 
 
 

FEBRUARY 2022 
 

JAPAN INTERNATIONAL COOPERATION AGENCY (JICA) 
 

CTI ENGINEERING INTERNATIONAL CO., LTD. 
[...]
However, the economic growth rate recovered afterward and showed a high rate of more than 7% 
for nine consecutive years from 2011 to 2019. Sectoral factors that triggered the economic growth 
of Cambodia in recent years are regarded as the garment product export to North America in the 
manufacturing industry, the construction rushes of condominium or resort facilities in the 
construction industry, and the growth of tourism and retail sales in the service industry. The impact 
of the COVID-19 pandemic has seriously affected the economic conditions in the world, and it 
brought about the -3.1% growth in 2020 in Cambodia. However, according to the prospect of IMF 
in September 2021, the economic growth rate will become positive from 2021 and will recover 
to about 5% in 2022. On the other hand, poverty reduction is still an important issue in Cambodia 
although the ratio of 53.2% in 2004 improved to 13.5% in 2018. 



 

S-2 

2. Background of the Project 

After the improvement of drinking water supply system in Phnom Penh by the Royal 
Government of Cambodia (RGC), the government had kept improving the system in provincial 
cities by expanding the accomplishment of water supply system in Phnom Penh. JICA has been 
supporting the government through Technical Cooperation, Grant Aid and ODA Loan. 

“The Master Plan of Greater Phnom Penh Water Supply in the Kingdom of Cambodia” was 
formulated under the support of JICA in 1993 after the civil war. Based on the master plan, the 
drinking water treatment plant (WTP) and distribution water pipe networks were constructed 
through Japanese Grant Aid. The strengthening of management, operation and maintenance for 
the water supply system has progressed through the technical cooperation with Water and Sewer 
Bureau, City of Kitakyushu and so on. 

Synergistic effects with other donor’s support made the Phnom Penh Water Supply Authority 
(PPWSA) as one of the best water supply corporations in Asia (90% of water supply coverage 
ratio, 8% of water loss rate and 24-hour water supply in 2006). Meanwhile, the water supply 
coverage ratio in the provincial cities of Cambodia was at 35% in 2005. 

The target for water supply ratio in urban areas of provincial cities, i.e., 100% by 2025, has been  
propagated in the Ministry of Industry and Handicrafts (MIH, then ministry in charge)1, and the 
RGC proceeded with the expansion of water supply facilities in provincial cities. 

It will then become possible to operate water supply systems fairly. However, the water supply 
coverage ratio of provincial cities is presently low because of the low production capacity. For 
example, in Svay Rieng City which has approximately 100,000 people in the administrative 
area2 of Waterworks (WWs), could only supply water to approximately 24,000 people (in 2019), 
and the water supply coverage ratio was approximately 23.6% in Svay Rieng City. 

Under the circumstances, to achieve the target of 100% water supply coverage ratio by 2025, the 
expansion of the water supply systems is an urgent issue requiring a definite and workable 
solution. In August 2016, the RGC made an official request for Japanese Grant Aid for “The 
Project for Expansion of Water Supply Systems in Pursat and Svay Rieng City in the Kingdom 
of Cambodia”, to improve the water supply services in Pursat City and Svay Rieng City. (The 
official request letter was submitted in June 2017). 

 
1 MIH was renamed as Ministry of Industry, Science, Technology and Innovation (MISTI) in 2020. 
2 The definition of administrative area in this case is based on the area reviewed in October 2015 for the provincial Waterworks 
(WWs) that will be allowed to supply water under the administrative responsibility of the former Secretary of State H.E. Ek Sonn 
Chan of MISTI. 



 

S-3 

According to the discussion results with the Cambodian officials during the first field survey 
from June to September in 2017, both sides agreed as follows:  

 Preparation for grant aid on the expansion of water supply system in Pursat City based 
on the request will start; and 

 Although the field survey on Svay Rieng City had started as the premise for using 
surface water from Vay Kor Lake, it became clear through the field survey and analysis 
in Japan that the surface water development from the lake is almost impossible because 
of the unsteadiness of Vay Kor Dam, the insufficient embankment height of the access 
road to the dam against flood, and the low discharge capacity of its downstream. 

 Therefore, the possibility of groundwater as the water source for this project should be 
checked by conducting additional groundwater surveys with some extension of the total 
schedule. 

Based on the above background, the Pursat City portion of the project has to be separately carried out 

and completed, while the Svay Rieng City portion with the target year of 2027 has to be studied alone.  

This project (hereinafter referred to as “this project”) aims to improve the access rate to safe water, 

provide stable water supply services and improve the quality of life of residents by expanding and 

improving the water supply systems in Svay Rieng City. 

 
3．Results of Preparatory Survey and Scope of the Project 
(1) Results of the Preparatory Survey 
The Japan International Cooperation Agency (JICA) dispatched the Preparatory Survey Team 
(Survey Team) to Cambodia five times to carry out activities including the joint survey of Pursat 
and Svay Rieng based on the above-mentioned background. 
 

【Survey for Pursat and Svay Rieng】 
 The first field work: From May 21, 2017 to July 23, 2017 
 (Including inception meeting) 
 The second field work: From August, 9 2017 to October 15, 2017 

 (Including the meeting of Minutes of Discussions (MD) as for the first and second field 
survey result) 

 
【Survey for Svay Rieng after determination of water source】 

 The third field work: From November 5, 2019 to December 22, 2019 
 The fourth field work: From January12, 2020 to March 8, 2020 



 

S-4 

 Online meeting   April 12, 2021 
 (Meeting for resume of the project) 
 The fifth field work: From November 28, 2021 to December18, 2021 

 (Including draft outline design (DOD) meeting) 
 

The team conducted the measuring survey, geological survey, water quality survey and the present 
conditions of the existing water supply facilities, as well as environmental and social condition in 
Svay Rieng City.  
A detailed survey on the soundness of the Vay Kor Dam was conducted by the Japan Water 
Agency in 2018, and it was concluded that there was no need for urgent reconstruction of the Vay 
Kor Dam with the appropriate maintenance by the Cambodian side. Therefore, both parties agreed 
to switch the water source from groundwater to surface water in 2019, and continued the survey.  
Therefore, this preparatory survey for Svay Rieng consists of the appropriate outline design as a 
grant aid project by formulating the project implementation plan and carrying out project cost 
estimation after confirming the requested contents from the Cambodian side and evaluating the 
validity of the project scale. 
As a result, by the target year 2027 in Svay Rieng, the stable water supply of 13,360 m3 (maximum 
per day) combined with the capacity of the existing facility is expected for 86.7% of the urban 
area3 population, 18.5% of the rural area population by constructing new WTP with the capacity 
of 6,800 m3/day on this project. 
 
(2) Scope of the Project 
1) Construction of Water Supply Facilities 

The water supply facilities to be constructed are as follows: 

 

Intake and Raw Water Transmission Facilities 
Classification of Facilities 

Structure 
Major Items Middle Items Minor Items 

Water Supply 
7,480m3/day 

Intake Pump 
station 

Pump House Reinforced concrete, Rectangle, Basement structure 
Ground floor: B11.6m × L16.0m × H3.3m（Under beam） 
Bacement floor: B7.5m × L10.5m × H6.9m（Under beam） 
：Electrical room, Generator room, Pump room, Office, 

Toilet, Suction pit, Intake pump (5.2m3/m, 19m, 2 pumps) 

Conveyance 
Facility 

Conveyance 
Pipe 

Conveyance 
Pipe 

DIP, Diameter 350mm L=2.9km 

Source: Survey Team 

 
3 The definition of urban area is based on "Reclassification of Urban Areas in Cambodia, 2011" published by the Ministry of 
Planning (MOP). (1) The population density is over 200 people / km2, (2) The population of farmers is less than 50%, and (3) The 
total population of the commune is over 2000 people. 



 

S-5 

Water Treatment Plant 

Items 

New Svay Rieng WTP 
Design Water Treatment Capacity: 7,480m3/day, Design Maximum Daily Demand: 
6,800m3/day 

Contents Qty 

Receiving Well 
Reinforced Concrete Structure 

1 Basin Internal Dimension: Width 1.50m×Length 3.90m×Depth 4.60m 
Volume (V): 26.9m3, Retention Time (T): 5.2min (Criteria: T ≧1.5min) 

Mixing Well 

Reinforced Concrete Structure 

1 Basin The method to utilize the energy of water flow itself 
Internal Dimension: Width 1.50m×Length 1.50m×Depth 4.19m 
Volume (V): 9.43 m3, Retention Time (T): 1.82min (Criteria: 1＜T＜5min) 

Flocculation 
Basin 

Reinforced Concrete Structure 

2 Basins 

Slow Mixing Method: Up-and-Down Roundabout Type (zigzag flow) 
Number of Stage: five (5) Stages 
Internal Dimension per Basin: 
Width 7.00m × Length 3.65m × Average Effective Water Depth 3.78m (Height 
4.50m) 
G Value: 10 – 75 (1/s) 
GT Value: 23,000 – 210,000  

Sedimentation 
Basin 

Reinforced Concrete Structure 

2 Basins 

Horizontal Flow Sedimentation Type 
Supernatant Water Collecting System: Collecting Trough + Submerged Orifice 
Internal Dimension per Basin: 
Width 7.00m × Length 20.00m × Average Water Depth 4.4m 
Surface Loading: Q/A=18.6mm/min (Criteria:15-30mm/min) 
Mean Velocity (V): 0.08m/min (Criteria: 0.40m/min or below) 

Rapid Sand Filter 
(Reference) * 

Reinforced Concrete Structure 

4 Basins 

Type: Self-Balancing Type 
Internal Dimension per Basin: Width 2.50m×Length 6.00m 
Filter Sand Thickness: 1.0m 
Underdrain System: Perforated Block 
Filtration Rate (V): 124.7m/day (Criteria: 120-150m/day) 
Backwash Method: Air Wash + Water Wash 

Service Reservoir 

Reinforced Concrete Structure using Flat Slab Structure 

2 Basins 
Effective Volume per Basin (V): 2,188m3 (1,094m3 × 2Basins) 
Effective Water Depth (H): 3.8m (Criteria:3-6m) 
Retention Time (T): 8hours (Set from daily-water demand fluctuation) 
Internal Dimension per Basin: Width 12.00m × Length 24.00m × Height 4.50m 

Drainage Basin 

Reinforced Concrete Structure 

2 Basins 
Volume (V): 198.0m3 (99.0m3 × 2Basins)  
(Volume per Basin: More than one-time wastewater volume) 
Internal Dimension per Basin: 
Width4.00m × Length 11.00m × Effective Water Depth 2.25m (Height 5.60m) 

Drying Bed 

Reinforced Concrete Structure 

4 Beds Effective Area (A):550.4m2 (Area per bed: Width 8.6m×Length 16m＝137.6m2) 
(Average Turbidity: After calculating the amount of generated sludge from the 
coagulant injection rate, the area from the planned sludge load is calculated.)  

Chemical Feeding 
Facilities 

(In Chemical 
Building) 

Coagulant: PAC 
Injection Method: Gravity Flow from Constant Water Level Tank.  1 Unit 
Acid and Alkali Agents: Lime (for supplementing the alkali content consumed by 
the coagulant) 



 

S-6 

Items 

New Svay Rieng WTP 
Design Water Treatment Capacity: 7,480m3/day, Design Maximum Daily Demand: 
6,800m3/day 

Contents Qty 
Injection Method: Gravity Flow (The agents are quantified with a powder 
quantifier and dissolved by water flow.) 
Chlorine Agents: Calcium Hypochlorite (Bleached Powder) 
Injection Method: Gravity Flow from Constant Water Level Tank. 

Power Generator 
Equipment 

(In Chemical 
Building) 

Capacity: Long Running Type 350KVA 

1 Unit Type : Low Noise Cubicle Type 
   

Chemical 
Building 

Reinforced Concrete Structure, 3Storey Building, Total Floor Area (A):425.8m2 

1 Unit 
(Usage) Ground Floor: Workshop, Storage, Emergency Generator Room, Toilet 

Chemical Delivery Facility (1-3 Fl. Open Ceiling) 
1st Floor: Waste Solution Reservoir, Chemical Injection Equipment 
2nd Floor: Chemical Dissolving Tank Room 

Administration 
Building 

Reinforced Concrete Structure, One (1) Story Building, Total Floor Area (A): 
266.7m2 1 Unit 
(Usage) Ground Floor: Office Room, Meeting Room, Monitoring Room, 
Laboratory, Toilet 

Note: * As stated in section 2-2-2-5-(4)-4), since the specification and structure of rapid sand filter is based on bidder’s proposal, the 
description on the above table is for reference. 

Source: Survey Team 



 

S-7 

Distribution Facilities 

Note: Pipe length of water main bridges and the bridge-piggybacked water mains shall be included in the length of ductile cast 
iron pipes and HDPE pipes. 

Source: Survey Team 

 

2) Procurement of Equipment 

To achieve adequate water treatment and conduct sound operation and maintenance of the new water 

supply facilities and to promote service connections for the low-income household, the following 

equipment will be procured under Japanese grant aid: 
Item Equipment/Material Specification Qty 

Equipment 
for Water 
Quality 
Analysis 

Water Quality 
Instruments 

Distillation apparatus, Turbidity meter, pH meter, Electric 
conductivity meter 

1 set 

Uninterruptible 
Power System 
(UPS) 

Output capacity: 3kVA 1 set 

Continuous 
Measurement Water 
Quality Analyzer 

Analyzer that continuously measures the turbidity of treated 
water. 
Measurement range: 0-100NTU (Turbidity), 0-3mg/L (Residual 

1 set 

Facility Type and Structure Quantity 
Service Reservoir 
(Inside the new WTP) 

Reinforced concrete (RC) Structure, Rectangle, two reservoirs 
Effective Capacity: V=1,094 m3 × 2 
Effective depth: H=3.80 m 
Water Level: HWL+3.90m, LWL+0.10m 
Foundation: Direct Foundation 

1 set 

Distribution Pump 
Facilities 
(Inside new WTP) 

Horizontal Volute Pump 
3.5m3/min H=55m 75kW 
Inverter Equipment 

3 Pumps 
(including one 
standby pump) 

Distribution Pipes DCIP 
Straight Pipe: T type, Thrust Blocking: Retainer Gland  
φ400mm L= 0.1km / φ350mm L= 0.4km / φ300mm L= 0.4km 

0.9 km 

 HDPE 
φ250mm L= 6.6km / φ200mm L= 2.9km / φ150mm L= 9.5km / 
φ100mm L= 15.4km / φ 80mm L= 33.2km / φ 50mm L= 43.3km 

110.9km 

 Bridge-piggybacked Water Main  
SP (corrosion prevention coating) 
φ 80mm 5 places / φ 50mm 1 place 

6 Places 

Monitoring System of 
Water Distribution  

 Central monitoring station: data transmission equipment, 
monitoring computer, printer & ancillary equipment 
 Flow monitoring station: Distribution pipeline 2 stations (For 

each station; φ200 flow meter 1 unit, φ250 flow meter 1 unit, 
data transmission equipment & ancillary equipment)  
Existing water treatment plant 1 station (data transmission 
equipment & ancillary equipment, 1 unit of flow signal will be 
received from existing flow meter)    
 Pressure monitoring station: Distribution pipeline 4 stations 

(For each station; 1 pressure transmitter, data transmission 
equipment & ancillary equipment) 
 Outline of equipment specification: 

Data transmission equipment(center): PLC, Router 1 set 
Data transmission equipment(local): RTU, GPRS router 7 sets 
Flowmeter: Electromagnetic flow meter φ250 2 sets 

                                                                    φ200 2 sets 
Pressure Transmitter: 2 wire type transmitter 4 sets 

1 LS 



 

S-8 

Item Equipment/Material Specification Qty 
chlorine) 

Reagents pH standard solution, BTB reagent, DPD reagent, etc. 1 set 
Glassware Beaker, Measuring flask, Pipette, burette, etc. 1 set 
Laboratory Table Central laboratory table (including reagent shelf, socket outlet, 

piping and wiring), Side laboratory table and sink 
1 set 

Other  Storage shelf, Refrigerator and desk/chair 1 set 
Tools for 
Electrical 
Machinery 
Equipment 

Clamp Power Meter Voltage range: AC600V 
Current range: AC600mA-AC 1,000mA (or above) 

1 set 

Insulation 
Resistance Meter 

For analog indication Value     250V  Range : 0 – 50MΩ 
500V  Range : 0 – 100MΩ 
1000V  Range : 0 – 2000MΩ 

For digital indication Value      250V  Range : 0 – 500MΩ 